MANUAL




REPLACEMENT PARTS LIST (HARDWARE)

PACKAGE | ITEM # SAMPLE DESCRIPTION Qry.
H1 @&\\\\\\\\\\\\\\\\\\\\~“\\\\\\\“\\\R\\ HEX BOLT 3/8" x 2-1/2" 4
i
P
& H2 WASHER 3/8"ID x 1-1/4"0D 4
O
w
—d
H3 FLAT HEAD SCREW #8 x 1" 8
X
8 H4 HEX BOLT 5/16" x 2" 16
&
=
I H5 WASHER 5/16"ID x 7/8"0D 16
o0
HE | HEX BOLT 3/8" x 2-1/2" 18
H7 @ DOME WASHER 3/8"ID x 1-1/4"0D 18
-
3
@ H8 FLAT HEAD SCREW #10 x 2-1/4" 12
X
Q :
& H9 HEX BOLT 5/16" x 1" 12
e
3
H10 @ WASHER 5/16"ID x 7/8"0D 12
H11 FLAT HEAD SCREW #6 x 7/16" 30




REPLACEMENT PARTS LIST

PACKAGE | ITEM # SAMPLE DESCRIPTION Qry.
& 1 g LEG 4
- @
S
S 2 \ WOODENBLOCK 8
m
3 | CABINET 1
" 4 % TOP RAIL LEFT SIDE 2
-
o |
< | <
o 5 % TOP RAIL RIGHT SIDE 2
(@) >
|
6 TOP RAIL END 2
- 7 SIDE POCKET 2
X
S
o 8 CONER POCKET 4
9 SLATE (LEFT) 1
-
< 10 Q SLATE (CENTER) 1
()

11

SLATE (RIGTH)







AN

/////
//

//

\

7
V/4
Y

Vs
Vi

P

/4

Vi

i

7/ g
4

/

AlA



